

For reprint orders, please contact: [reprints@futuremedicine.com](mailto:reprints@futuremedicine.com)

# Treatment strategies for menstrually related migraine

Gianni Allais\*<sup>1</sup>, Ilaria Castagnoli Gabellari<sup>1</sup>, Ornella Mana<sup>1</sup> & Chiara Benedetto<sup>1</sup>

Approximately 50% of migrainous women suffer from menstrually related migraine (MRM), a type of migraine in which the attacks occur at the same time as or near the menstrual flow. Attacks of MRM tend to be longer, more intense and disabling and sometimes less responsive to treatment than non-menstrual migraines. Similar to the management of non-menstrual migraine, the use of triptans and NSAIDs is the gold standard for MRM treatment. In this paper, the most important studies in the literature that report the effectiveness of triptans, of certain associated drugs and other analgesic agents are summarized. Preventive strategies that can be used if a prophylactic treatment is needed is also analyzed, with particular attention paid to the use of perimenstrual prophylaxis with triptans and/or NSAIDs. Moreover, considering the peculiar interaction between menstrual migraine and female sex hormones, brief mention is made to possible hormonal manipulations.

Migraine is a neurological disorder that predominantly affects the female sex with a female to male ratio of approximately 3:1 [1]. At least 50% of migrainous women have migraine attacks at the same time as or near the menstrual flow [2]. Nonetheless, the prevalence of menstrual migraine (MM) reported in the literature ranges from 4 to 73% [2,3], probably due to a lack of a standard definition of the temporal frame, also defined as the 'perimenstrual period' (PMP), in which the veritable MM attacks must occur.

In 2004, in its guidelines for headache diagnosis (International Classification of Headache Disorders – second edition [ICHD-II]) [4], the International Headache Society recognized (although only in the Appendix) three clinical entities regarding the possible temporal link between migraine and menstruation:

- Pure MM (PMM) without aura (code A1.1.1), in which attacks that meet the criteria for migraine without aura only occur from days -2 to +3 of the menstrual cycle (where day 1 is the first day of menstruation) in at least two out of three menstrual cycles;
- Menstrually related migraine (MRM) without aura (code A1.1.2), in which migraine without aura always occurs on day 1 ± 2 of menstruation in at least two out of three menstrual cycles, and at other times due to different triggering factors or for no apparent specific reason;
- Non-MM (NMM) without aura (code A1.1.3), in which migraine without aura occurs with no menstrual relationship in a menstruating woman.

Since there are decidedly more data available for MRM than for PMM, this review will primarily consider the former.

## Clinical aspects

Although opinions differ, most of the data in the literature report that the attacks of MM tend to be longer and more intense than those arising in other phases of the menstrual cycle, and are often aggravated by more pronounced vegetative phenomena (e.g., nausea, vomiting and photo-phonophobia) [5–9]. As a result, the attacks of MM are much more disabling than non-menstrual ones [10]. Considering the particular clinical picture that characterizes MM, it is not surprising that the attacks often prove to be difficult to treat as well.

## Treatment strategies

The first step is always to identify drugs for the acute attack that are also effective in treating the more severe and disabling attacks of MM. If such attacks are particularly refractory to the symptomatic drug, one can resort to a prophylactic treatment designed to reduce the frequency, intensity and duration of the attacks.

## Acute treatment options

A pivotal meta-analysis on the use of triptans as acute migraine treatment showed that these selective 5-hydroxytryptamine 1B/1D-receptor agonists are highly effective and well tolerated, albeit with some differences among them as demonstrated by numerous clinical trials [11,12]. Although the pathophysiology of MM and NMM may partially differ, the acute treatments

<sup>1</sup>Women's Headache Center, Department of Gynecology & Obstetrics, University of Turin, Via Ventimiglia 3, I-10126 Turin, Italy  
\*Author for correspondence: [gb.allais@tiscali.it](mailto:gb.allais@tiscali.it)

## Keywords

• acute treatment • estrogen  
• menstrual migraine • oral  
contraceptive • short-term  
prophylaxis • triptan

typically recommended are the same for both conditions. Therefore, the drugs of choice for acute attacks of MM are triptans. Other treatment options include various analgesics and anti-emetic agents, NSAIDs, COX-2 inhibitors and ergot derivatives. More recently, associated drugs, such as sumatriptan plus naproxen and rizatriptan plus dexamethasone, have been tested in the specific treatment of MM.

With regards to triptans, in the discussion, prospective, randomized controlled studies (RCTs) will only be taken into account, with particular attention to the 2 and 24-h pain-free response when available. These are considered the meaningful outcomes from the patient's perspective. In older trials evaluating acute antimigraine drugs, the outcome traditionally used was 2-h pain relief (defined as a decrease from moderate or severe pain to mild or no pain). However, more recently, 2-h pain free (decrease from moderate or severe pain to no pain) and sustained pain free (pain free at 2-h with no recurrence of moderate-to-severe headache and no use of rescue medication from 2 to 24-h after dose) have been recommended as the preferred end points [12,13]. This choice means that success percentages will seem lower than those obtained with the previous end point, but as indicated by some surveys, sufferers consider complete pain relief, no recurrence and rapid onset to be the most important attributes of their acute treatment [14].

### Triptans

In many retrospective and prospective studies, triptans have proven to be effective for acute treatment of both MM and NMM. Results from RCTs on the use of triptans in MM treatment are summarized in TABLE 1, with particular attention paid to the pain-relief and pain-free end point. Furthermore, for some triptans (i.e., sumatriptan, zolmitriptan, rizatriptan, naratriptan and almotriptan), there are data suggesting that they are also effective in significantly reducing associated symptoms, such as nausea, vomiting and photo-phonophobia.

### Sumatriptan

Sumatriptan has been proven to be a highly effective and tolerable treatment of MM. The first formulation tested was subcutaneous 6 mg sumatriptan, which was assessed in the treatment of one or two attacks of MRM [15]. In the first attack, after sumatriptan injection, 73% of patients obtained 2-h pain relief and 55% were pain free, whereas in the placebo group only 31 and 14%, respectively, achieved pain relief or a

pain-free condition ( $p < 0.001$ ). Similar results were also obtained for the second attack.

With regards to sumatriptan tablets, the efficacy of the 100 mg dosage for the treatment of MRM compared with NMM attacks was assessed in two RCTs [16,17]. Results showed a similar efficacy of sumatriptan for both types of migraine, and in both cases it was superior to placebo. For results at different end points see

TABLE 1.

Since it has been demonstrated that early intervention (i.e., treatment of a migraine attack while pain is still mild rather than delaying treatment until pain has progressed to moderate or severe) may be a useful approach, especially in the case of difficult-to-treat migraine, the efficacy and tolerability of two different dosages of sumatriptan (50 and 100 mg) administered in the mild-pain phase of MRM was evaluated in two RCTs [18,19]. A 2-h pain-free response was present in more than 50% of the sumatriptan-treated patients and both dosages were significantly more effective when compared with placebo. Moreover, freedom from pain at 2 h was achieved by a greater percentage of patients who had treated the attack immediately during the mild phase, compared with the global sample that had treated the attack at any degree of severity.

The combination of 85 mg sumatriptan and 500 mg naproxen sodium in a single tablet was proposed in order to potentiate the therapeutic effect in the case of MRM. The efficacy and tolerability of this combination drug was evaluated in two RCTs for a total of 621 women suffering from MRM in association with dysmenorrhoea [20]. The rate of 2 and 24-h sustained pain-free response was statistically higher for sumatriptan–naproxen compared with placebo, and women taking sumatriptan–naproxen continued to be pain free for 48 h. Moreover, this combination drug also relieved nonpainful menstrual symptoms such as bloating, tiredness and irritability.

Finally, a crossover, randomized trial was performed to evaluate the efficacy and safety of rectal (25 mg) and oral (50 mg) sumatriptan for the treatment of MRM and of the so-called 'oral contraceptive-induced MM' [21]. This latter subtype of migraine fulfils the ICHD-II criteria for the 'estrogen-withdrawal headache' (code 8.4.3), and was described in the study as a migraine that arose in the days when oral contraceptive was suspended.

Results showed that in the MRM group, a 2-h pain-free response was reached by 24 and 27%

of patients, respectively, after the use of suppository and oral tablets; in the oral contraceptive-induced MM group, 27 and 18% of patients, respectively, were pain free after suppository and oral-tablet use.

### Zolmitriptan

The efficacy of zolmitriptan as acute treatment of MRM has been assessed in a study in which the drug dosage was chosen based on migraine intensity: patients were instructed to take half

**Table 1. Published randomized trials on triptans in the acute treatment of menstrual migraine.**

End point	Study	Intervention	Responder rate (%)	Significance (p-values)	Ref.
1-h pain relief	Facchinetti <i>et al.</i>	Sumatriptan 6 mg vs placebo			[15]
		Attack 1 (n = 179)	71 vs 22	<0.001	
		Attack 2 (n = 139)	70 vs 24	<0.001	
	Loder <i>et al.</i>	Zolmitriptan 1.25/2.5/5 mg vs placebo (n = 510) <sup>†</sup>	33 vs 23	<0.0001	[22]
	Tuchman <i>et al.</i>	Zolmitriptan 2.5 mg vs placebo (n = 334)	40.6 vs 22.3	<0.0001	[23]
Allais <i>et al.</i>	Almotriptan 12.5 mg vs zolmitriptan 2.5 mg (n = 255)	30.6 vs 33.9	NS	[31]	
2-h pain relief	Facchinetti <i>et al.</i>	Sumatriptan 6 mg vs placebo			[15]
		Attack 1 (n = 179)	73 vs 31	<0.001	
		Attack 2 (n = 139)	81 vs 29	<0.001	
	Mannix <i>et al.</i>	Rizatriptan 10 mg vs placebo			[24]
		Study 1 (n = 357)	70 vs 53	0.001	
		Study 2 (n = 350)	73 vs 50	<0.001	
	Nett <i>et al.</i>	Rizatriptan 10 mg vs placebo			[26]
		PMM (n = 146)	73 vs 50	0.006	
		MRM (n = 561)	71 vs 52	<0.001	
	Loder <i>et al.</i>	Zolmitriptan 1.25/2.5/5 mg vs placebo (n = 510) <sup>†</sup>	48 vs 27	<0.0001	[22]
	Tuchman <i>et al.</i>	Zolmitriptan 2.5 mg vs placebo (n = 334)	65.7 vs 32.8	<0.0001	[23]
	Allais <i>et al.</i>	Frovatriptan 2.5 mg vs zolmitriptan 2.5 mg (n = 138)	52 vs 53	NS	[29]
	Savi <i>et al.</i>	Frovatriptan 2.5 mg vs rizatriptan 10 mg (n = 108)	58 vs 64	NS	[30]
	Allais <i>et al.</i>	Almotriptan 12.5 mg vs zolmitriptan 2.5 mg (n = 255)	67.9 vs 68.6	NS	[31]
Diamond <i>et al.</i>	Almotriptan 12.5 mg MRM vs NMM (n = 42)	77.4 vs 68.3	NS	[32]	
4-h pain relief	Gross <i>et al.</i>	Sumatriptan 100 mg vs placebo (n = 97)	67 vs 33	NA	[16]
	Tuchman <i>et al.</i>	Zolmitriptan 2.5 mg vs placebo (n = 334)	81.7 vs 57.9	<0.0001	[23]
24-h sustained pain relief	Mannix <i>et al.</i>	Rizatriptan 10 mg vs placebo			[24]
		Study 1 (n = 357)	46 vs 33	0.016	
		Study 2 (n = 350)	46 vs 33	0.024	
	Nett <i>et al.</i>	Rizatriptan 10 mg vs placebo			[26]
		PMM (n = 146)	42 vs 36	†	
		MRM (n = 561)	47 vs 32	†	
	Allais <i>et al.</i>	Frovatriptan 2.5 mg vs zolmitriptan 2.5 mg (n = 138)	83 vs 82	NS	[29]
Savi <i>et al.</i>	Frovatriptan 2.5 mg vs rizatriptan 10 mg (n = 108)	81 vs 74	NS	[30]	

Pain relief: reduction from moderate or severe pain to mild or no pain.

Sustained pain relief: maintenance of pain relief for at least 24 h after drug intake.

Pain free: absence of pain.

Sustained pain free: absence of pain after 2 h with no recurrence of moderate or severe pain and no use of a second dose of study medication or rescue medications during the 24 h after treatment.

<sup>†</sup>See text for more details.

<sup>‡</sup>Authors stated that statistical testing was not performed.

<sup>§</sup>Results relative to treatment of attacks in mild pain phase.

MRM: Menstrually related migraine; NA: Not applicable (authors did not provide the p-value); NMM: Non-menstrual migraine; NS: Not significant;

PMM: Pure menstrual migraine.

Table 1. Published randomized trials on triptans in the acute treatment of menstrual migraine (cont.).

End point	Study	Intervention	Responder rate (%)	Significance (p-values)	Ref.
1-h pain free	Facchinetti <i>et al.</i>	Sumatriptan 6 mg vs placebo			[15]
		Attack 1 (n = 179)	33 vs 10	<0.001	
		Attack 2 (n = 139)	Similar to attack 1	<0.001	
	Tuchman <i>et al.</i>	Zolmitriptan 2.5 mg vs placebo (n = 334)	6.2 vs 2.5	0.005	[23]
	Nett <i>et al.</i>	Sumatriptan 100 mg vs placebo (n = 115) <sup>§</sup>	30 vs 14	0.006	[18]
		Sumatriptan 50 mg (n = 116) <sup>§</sup>	25 vs 14	0.052	
Loder <i>et al.</i>	Zolmitriptan 1.25/2.5/5 mg vs placebo (n = 510) <sup>†</sup>	10 vs 6	0.03	[22]	
Allais <i>et al.</i>	Almotriptan 12.5 mg vs zolmitriptan 2.5 mg (n = 255)	8.1 vs 8.4	NS	[31]	
2-h pain free	Facchinetti <i>et al.</i>	Sumatriptan 6 mg vs placebo			[15]
		Attack 1 (n = 179)	55 vs 14	<0.001	
		Attack 2 (n = 139)	Similar to attack 1	<0.001	
	Nett <i>et al.</i>	Sumatriptan 100 mg vs placebo (n = 115) <sup>§</sup>	61 vs 29	<0.001	[18]
		Sumatriptan 50 mg (n = 116) <sup>§</sup>	51 vs 29	<0.001	
	Landy <i>et al.</i>	Sumatriptan 100 mg vs placebo (n = 248) <sup>§</sup>			[19]
		Study 1	58 vs 22	<0.001	
		Study 2	61 vs 29	<0.001	
		Sumatriptan 50 mg vs placebo (n = 254) <sup>§</sup>			
		Study 1	51 vs 22	<0.001	
		Study 2	51 vs 29	<0.001	
	Martin <i>et al.</i>	Rizatriptan 10 mg vs placebo (n = 94) <sup>§</sup>	63.5 vs 29	0.002	[25]
	Nett <i>et al.</i>	Rizatriptan 10 mg vs placebo			[26]
		PMM (n = 146)	42 vs 12	*	
		MRM (n = 561)	36 vs 19	*	
	Loder <i>et al.</i>	Zolmitriptan 1.25/2.5/5 mg vs placebo (n = 510) <sup>†</sup>	26 vs 10	<0.0001	[22]
	Tuchman <i>et al.</i>	Zolmitriptan 2.5 mg vs placebo (n = 334)	27.5 vs 9.2	<0.0001	[23]
	Massiou <i>et al.</i>	Naratriptan 2.5 mg vs placebo (n = 229)	43 vs 25	0.004	[28]
	Allais <i>et al.</i>	Frovatriptan 2.5 mg vs zolmitriptan 2.5 mg (n = 138)	22 vs 26	NS	[29]
	Savi <i>et al.</i>	Frovatriptan 2.5 mg vs rizatriptan 10 mg (n = 108)	31 vs 34	NS	[30]
Allais <i>et al.</i>	Almotriptan 12.5 mg vs zolmitriptan 2.5 mg (n = 255)	44.9 vs 41.2	NS	[31]	
Diamond <i>et al.</i>	Almotriptan 12.5 mg MRM vs NMM (n = 42)	35.4 vs 35.9	NS	[32]	
Allais <i>et al.</i>	Almotriptan 12.5 mg vs placebo (n = 147)	48.4 vs 26.2	0.0008	[33]	
4-h pain free	Massiou <i>et al.</i>	Naratriptan 2.5 mg vs placebo (n = 229)	58 vs 30	<0.001	[28]
	Tuchman <i>et al.</i>	Zolmitriptan 2.5 mg vs placebo (n = 334)	51.6 vs 25.3	<0.0001	[23]

Pain relief: reduction from moderate or severe pain to mild or no pain.

Sustained pain relief: maintenance of pain relief for at least 24 h after drug intake.

Pain free: absence of pain.

Sustained pain free: absence of pain after 2 h with no recurrence of moderate or severe pain and no use of a second dose of study medication or rescue medications during the 24 h after treatment.

<sup>†</sup>See text for more details.

<sup>‡</sup>Authors stated that statistical testing was not performed.

<sup>§</sup>Results relative to treatment of attacks in mild pain phase.

MRM: Menstrually related migraine; NA: Not applicable (authors did not provide the p-value); NMM: Non-menstrual migraine; NS: Not significant; PMM: Pure menstrual migraine.

Table 1. Published randomized trials on triptans in the acute treatment of menstrual migraine (cont.).

End point	Study	Intervention	Responder rate (%)	Significance (p-values)	Ref.
24-h sustained pain free	Nett <i>et al.</i>	Sumatriptan 100 mg vs placebo (n = 115) <sup>§</sup>	31 vs 14	0.004	[18]
		Sumatriptan 50 mg vs placebo (n = 116) <sup>§</sup>	30 vs 14	0.007	
	Landy <i>et al.</i>	Sumatriptan 100 mg vs placebo (n = 248) <sup>§</sup>			[19]
		Study 1	73 vs 27	<0.001	
		Study 2	65 vs 23	<0.001	
		Sumatriptan 50 mg vs placebo (n = 254) <sup>§</sup>			
		Study 1	62 vs 27	<0.001	
		Study 2	55 vs 23	0.012	
	Martin <i>et al.</i>	Rizatriptan 10 mg vs placebo (n = 94) <sup>§</sup>	41.3 vs 25.8	0.079	[25]
	Nett <i>et al.</i>	Rizatriptan 10 mg vs placebo			[26]
		PMM (n = 146)	23 vs 10	+	
		MRM (n = 561)	24 vs 14	+	
	Massiou <i>et al.</i>	Naratriptan 2.5 mg vs placebo (n = 229)	42 vs 20	<0.001	[28]
	Allais <i>et al.</i>	Frovatriptan 2.5 mg vs zolmitriptan 2.5 mg (n = 138)	74 vs 69	NS	[29]
	Savi <i>et al.</i>	Frovatriptan 2.5 mg vs rizatriptan 10 mg (n = 108)	67 vs 61	NS	[30]
	Allais <i>et al.</i>	Almotriptan 12.5 mg vs zolmitriptan 2.5 mg (n = 255)	29.3 vs 27.1	NS	[31]
	Diamond <i>et al.</i>	Almotriptan 12.5 mg MRM vs NMM (n = 42)	22.9 vs 23.8	NS	[32]
	Allais <i>et al.</i>	Almotriptan 12.5 mg vs placebo (n = 147)	36.1 vs 17.2	0.0022	[33]

Pain relief: reduction from moderate or severe pain to mild or no pain.

Sustained pain relief: maintenance of pain relief for at least 24 h after drug intake.

Pain free: absence of pain.

Sustained pain free: absence of pain after 2 h with no recurrence of moderate or severe pain and no use of a second dose of study medication or rescue medications during the 24 h after treatment.

<sup>†</sup>See text for more details.

<sup>‡</sup>Authors stated that statistical testing was not performed.

<sup>§</sup>Results relative to treatment of attacks in mild pain phase.

MRM: Menstrually related migraine; NA: Not applicable (authors did not provide the p-value); NMM: Non-menstrual migraine; NS: Not significant; PMM: Pure menstrual migraine.

of a 2.5 mg zolmitriptan tablet (or placebo) in case of mild attacks; 2.5 mg zolmitriptan (or placebo) in case of moderate attacks; and 5 mg zolmitriptan (or placebo) in case of severe attacks [22]. Zolmitriptan showed significant superiority to placebo in achieving a pain-free response at 30 min, 1 and 2 h after dosing, regardless of the intensity of the attack. A recent study showed similar results in terms of a 2-h pain-free rate with the use of 2.5 mg zolmitriptan compared with placebo [23]. For more details see TABLE 1.

### Rizatriptan

The first prospective RCTs have only been available since 2007, despite the fact that retrospective data analyses on the use of rizatriptan in treating MM were already present in the literature. The first data was derived from two prospective RCTs on patients suffering from MRM [24]. Rizatriptan at 10 mg was shown to be significantly better than placebo in achieving 2-h pain relief and 24-h sustained pain relief.

A subgroup analysis of the rizatriptan TAME study provided data relative to the use of 10 mg rizatriptan in the early treatment of MRM attacks; patients were instructed to take the study medication within 1 h of migraine onset and when the pain was mild. A 2-h pain-free response was significantly higher in the rizatriptan group compared with the placebo group [25].

Rizatriptan was also specifically tested for the treatment of PMM as compared with treatment of MRM [26]. As reported in TABLE 1, 10 mg rizatriptan was similarly effective for both PMM and MRM.

Finally, the efficacy of associating 10 mg rizatriptan with 4 mg dexamethasone was tested in the treatment of MRM [27]. In a randomized, double-blind, crossover study in which 35 patients treated a total of 190 attacks of MRM with, respectively, 10 mg rizatriptan, 4 mg dexamethasone and the association of both (two attacks each). The pain-free rate at 2 h was

50.8 versus 19.7%, respectively, for rizatriptan versus dexamethasone ( $p < 0.01$ ), while the association of rizatriptan plus dexamethasone was not significantly different from rizatriptan alone. Also the 24-h pain-free response was higher for rizatriptan compared with dexamethasone (respectively, 32.2 vs 12.1%;  $p < 0.05$ ); and the combination of rizatriptan plus dexamethasone was superior to both rizatriptan (50.7 vs 32.2%;  $p < 0.05$ ) and dexamethasone (50.7 vs 12.1%;  $p < 0.001$ ) for this end point. However, the combination of rizatriptan plus dexamethasone was associated with a higher rate of adverse events.

### Naratriptan

Only one study tested the use of naratriptan for the specific treatment of MRM [28]. In this trial, patients were instructed to treat a single MRM attack with 2.5 mg naratriptan or placebo. Naratriptan was better than placebo in achieving both a 2-h pain-free response and a sustained pain-free response from 4 to 24 h ( $p < 0.001$ ). For detailed results see TABLE 1.

### Frovatriptan

Specific RCTs have not as yet been conducted on the use of frovatriptan for the treatment of MRM, although two subgroup analyses are present in the recent literature. Both are RCTs with a crossover design in which 2.5 mg frovatriptan is compared with 2.5 mg zolmitriptan [29] and rizatriptan [30]. No significant differences were present between frovatriptan and the two other triptans concerning pain-free rate at 2 and 24 h. However, recurrence at 24 h was significantly lower for frovatriptan.

### Almotriptan

Two *post-hoc* analyses have already demonstrated the efficacy of almotriptan in the treatment of MRM [31,32], although the first prospective RCT was only published in 2011 [33]. In this study on MRM sufferers, almotriptan showed its superiority compared with placebo in reaching a 2 and 24-h pain-free condition. Results are summarized in TABLE 1.

### Eletriptan

There are also no prospective RCTs in the literature for eletriptan and only one retrospective analysis of six trials is available [34]. Both dosages of eletriptan (40 and 80 mg) were effective in treating MRM, although the end point was only an undefined 'headache response' at 2 h (64% for 40 mg eletriptan, 68% for 80 mg eletriptan, 26% for placebo;  $p < 0.001$ ).

### Analgesic agents

The efficacy of a combination of 500 mg acetaminophen, 500 mg aspirin and 130 mg caffeine for the treatment of MRM compared with NMM was evaluated in a *post-hoc* analysis of pooled data from three RCTs. The combination drug was more effective than placebo at all postdose time points ( $p \leq 0.05$ ). Moreover, there was no statistically significant difference in treatment effect between MRM and NMM [35].

With a crossover design, 500 mg mefenamic acid was compared with placebo for the treatment of MRM [36]. Women were instructed to take the drug when a headache started and to repeat the intake every 8 h throughout menses (total dose of mefenamic acid: 1500 mg/24 h). Results showed that mefenamic acid was significantly superior to placebo in achieving a pain-relief response.

### Prophylactic treatment options

Perimenstrual attacks are characterized by a predictable nature, thus they can be considered as candidates for intermittent prophylaxis, which cover the whole period of susceptibility. A prophylactic treatment around the PMP is feasible provided that three conditions can be verified: that the frequency of non-menstrual attacks is low; that the menstrual cycle is regular enough; and that the attack occurs at a time sufficiently precise compared with the beginning of the menstrual flow. Predictability is an essential prerequisite.

Various treatment options are available based on the regularity of the menstrual cycles, the time of onset of the attacks relative to the beginning of the menstrual flow, the possible presence of dysmenorrhea or the need for contraception. The agents most commonly used as supplementations during PMP include NSAIDs, triptans and estradiol.

If the menstrual attacks are not perfectly predictable, one can resort to a supplementation with natural products, such as phytoestrogens or magnesium, administered for a longer perimenstrual interval, sometimes starting from ovulation.

Another possible strategy is to suppress the menstrual cycle entirely. However, the drugs utilized, such as danazol, tamoxifene, and gonadotropin-releasing hormone agonists, were tested for this purpose only in trials with very low numbers. Moreover, they tend to generate significant side effects and must be reserved for highly selected cases [37].

Finally, this article will also consider the treatment options that may be used in the particular case of 'estrogen-withdrawal headache' (i.e., the

particular type of MM that actually occurs during the period when hormonal contraceptives are suspended).

### Short-term prophylaxis

Before prescribing any prophylactic therapy, it is extremely useful if the patient fills in a diary card of headaches for a few months, with particular attention to the PMP episodes to determine whether or not the presumed menstrual attacks are actually predictable enough, as previously mentioned. Nevertheless, there is no agreement on which is the best time of administration: at the expected onset of menstruation or at the expected onset of headache.

### NSAIDs

NSAIDs are usually recommended not only because of their efficacy, but also because they are able to prevent other forms of perimenstrual pain such as dysmenorrhea.

The use of naproxen sodium (550 mg two-times/day) from day -7 to day +6 was significantly effective in reducing headache frequency, duration and intensity, as well as the use of escape medications when compared with placebo [38]. In the second and third month of naproxen sodium intake, 33% of patients reported absence of migraine, whereas none of the patients were headache free in the placebo group. Furthermore, the use of granular nimesulide at the dosage of 100 mg three-times/day (for 10 days starting at the onset of migraine) significantly reduced the duration and intensity of migraine compared with placebo ( $p = 0.0001$ ) [39]. Finally, fenoprofen calcium (600 mg two-times/day, from day -3 and continued throughout menses), has proven to be effective in MM prophylaxis [40].

Nonetheless, NSAIDs can lead to gastrointestinal irritation. In the event that the common anti-inflammatory drugs are not well tolerated, COX-2 inhibitors can be used, a class of selective COX-2 inhibitors characterized by lower gastrointestinal toxicity. Their efficacy in the prevention of MRM has only been demonstrated in an open-label pilot study on 20 patients. The administration of 200 mg/day celecoxib or 25 mg/day rofecoxib (from day -2 to day +7) was able to significantly reduce the number of days with MRM (from 4 to 1.8), the number of MRM attacks (from 2.1 to 1.1) and the number of rescue medications (from 5.3 to 2.9) compared with pretreatment measures [41]. However, rofecoxib has been withdrawn because of concerns about cardiovascular safety with long-term use at high dosages.

### Triptans

Triptans are currently prescribed for the treatment of acute attacks. However, five of the seven triptans available on the market have also been tested as short-term MM prophylaxis, even though this remains an off-label prescription.

### Sumatriptan

The first triptan tested for MM prophylaxis in an open-label study was sumatriptan. Patients were asked to take 25 mg sumatriptan three-times/day for 5 days, starting 3 days before the expected onset of migraine. At the end of the sixth cycle of treatment, migraine disappeared in 52.4% of patients and migraine severity was halved in 42% of the attacks [42].

### Naratriptan

The use of 1 mg naratriptan two-times/day, from 2 days before to 3 days after the expected onset of menses, was able to significantly reduce migraine frequency ( $p < 0.05$ ) after four PMPs and number of days with MM ( $p < 0.01$ ) compared with placebo. Moreover, MM disappeared in a higher percentage of patients treated with the active drug than with placebo ( $p = 0.003$ ) [43]. The same dosage of naratriptan, administered for 6 days starting 2 days before the expected onset of menstruation, was also tested in the specific case of PMM [44]. At the end of the third month of treatment, the mean number of PMM attacks decreased from 3.5 to 1.3 and 61.4% of patients experienced a  $\geq 50\%$  decrease in the mean number of attacks. The severity and associated symptoms also tended to decrease during the treatment.

The last published study reports data from two RCTs [45]. In these trials women were instructed to take 1 mg naratriptan two-times/day in the same PMP described above. The percentages of PMPs without MRM was higher in the active drug group compared with placebo (study 1: 38 vs 29%; study 2: 34 vs 23%;  $p < 0.005$  for both).

### Frovatriptan

The use of frovatriptan as a prophylaxis of MM seems to be promising because of its long half-life, which makes it particularly suitable for the treatment of attacks that often prove to be longer than non-menstrual ones.

The efficacy of frovatriptan taken as MM prophylaxis for 6 days, starting 2 days before the expected onset of menses, was compared with placebo [46]. In the group of 2.5 mg/day frovatriptan once/day, the rate of MM attacks was 52%, decreasing to 41% when frovatriptan

was taken two-times/day. Both frovatriptan regimens were significantly superior to placebo in decreasing not only the frequency of MM attacks ( $p < 0.0001$ ), but also the severity ( $p < 0.0001$ ), duration ( $p < 0.0001$ ) and use of escape medications in a dose-dependent manner.

A subsequent study on women with documented difficult-to-treat MRM tested the efficacy of 2.5 mg frovatriptan once or two-times/day (with a double dose on the first day of treatment in both groups) as a prophylaxis in the same PMP described above [47]. The mean number of PMPs without headache was significantly higher for both frovatriptan dosages compared with placebo: 0.92 for frovatriptan two-times/day ( $p < 0.001$ ), 0.69 for frovatriptan once/day ( $p < 0.02$ ) and 0.42 for placebo.

### Zolmitriptan

Zolmitriptan has been tested as a prophylaxis for MRM in only one RCT [48]. Two hundred and forty four patients were randomized to use 2.5 mg zolmitriptan three-times or two-times/day, or placebo three-times/day for three consecutive menstrual cycles for 7 days, starting 2 days before the expected onset of menses. Both zolmitriptan regimens demonstrated superior efficacy compared with placebo, as measured by the proportion of patients with a reduction of  $\geq 50\%$  in the frequency of MRM attacks (placebo three-times/day [37.8%]; zolmitriptan three-times/day [58.6%;  $p = 0.0007$ ] vs placebo; zolmitriptan two-times/day [54.7%;  $p = 0.002$ ] vs placebo).

### Eletriptan

Only one open-label study on eletriptan is present in the literature [49]. Sixty one women with MRM were instructed to take 20 mg eletriptan three-times/day from 2 days before to 4 days after the expected onset of menstruation. The mean number of headache days during the PMPs significantly decreased from 8.7 to 4.9 days at the end of the third month of eletriptan treatment ( $p = 0.008$ ).

### Ergot derivatives

With regards to this option, no RCTs and only open-label studies with limited number of cases are present in the literature.

The administration of 10 mg/day dihydroergotamine in a slow-release formulation from the 23rd day of a menstrual cycle to the sixth day after the onset of menstruation, was able to significantly reduce the Pain Total Index (a composite measure constituted by the duration in hours  $\times$  severity of migraine) in the first month

(from 199.8 to 25.3;  $p < 0.001$ ) and in the subsequent 3 months ( $p < 0.01$ ) [50]. It has been shown that administration for a shorter time (starting only 2 days before the expected onset of menses) of a slow-release formulation of dihydroergotamine two-times/day for 5 months was also able to significantly reduce the headache index score compared with pretreatment measurement (28.0 vs 69.1;  $p < 0.001$ ), as well as headache duration (17.18 vs 28.56 h;  $p < 0.01$ ) [51].

In another open-label study, 0.2 mg of ergonovine four-times/day, starting from 1 day before to 1 day after the onset of menses, significantly reduced headache severity in 60% of patients, reduced the number of attacks in 15% and was ineffective in 35% [52].

### Hormone manipulations of estradiol fluctuations

It is believed that one of the principal triggers of MM attacks is the reduction in the level of estrogen during the late luteal phase of the ovarian cycle after prolonged exposure to elevated levels of these hormones [9,53]. Therefore, attacks may be prevented by reducing or eliminating the estrogen withdrawal [9,54], which could be achieved mainly by increasing the estrogen levels during the PMP when endogenous production is physiologically low. The best route of delivery of estrogen seems to be the gel and patches since they secure the most stable blood steroid levels, avoiding either the brief daily fluctuations associated with oral administration or the initial supra-physiological increase typical of the injectable formulation [55].

#### Percutaneous estradiol gel

In women suffering from PMM, the administration of 1.5 mg estradiol for a total of 9 days, starting 2 days before menses, was associated with a significant reduction in the frequency, duration and severity of PMM attacks. In the estradiol group, attacks were present in only 30.8% of patients (vs 93.3% of those using placebo), the difference in response to treatment was highly significant ( $p < 0.01$  for the comparison between the first and second cycles,  $p < 0.001$  for the comparison between the second and third cycles). Moreover, attacks were considerably milder and shorter [56]. In another randomized, controlled, crossover study, percutaneous estradiol gel administered for a total of 7 days, starting at least 2 days prior to the onset of menses, was able to significantly reduce the frequency of MM ( $p < 0.001$ ) compared with placebo [57].



Twenty years later, in a double-blind, 3-month, crossover trial, a longer daily administration of 1.5 mg estradiol gel was tested starting the day after ovulation and continuing until the second day of menses. Active treatment was able to significantly reduce migraine days (relative risk: 0.78; 95% CI: 0.62–0.99;  $p = 0.03$ ) and the severity of the attacks ( $p = 0.03$ ). However, in the 5 days following estradiol use, migraine frequency tended to increase compared with placebo (relative risk: 1.40; 95% CI: 1.03–1.92;  $p = 0.03$ ). In conclusion, it seems that the benefit achieved by perimenstrual estradiol supplementation was offset by postponed estrogen withdrawal, which triggered migraine immediately after the treatment [58].

#### Transdermal estradiol patches

Placebo-controlled studies on the use of transdermal estradiol patches have shown conflicting results.

In two double-blind trials, transdermal therapeutic system (TTS) 50, containing 3.2 mg micronized estradiol, was shown to be no more effective than placebo, probably due to inadequate dosage [59,60]. In another trial, MM was prevented with TTS 100 containing 6.4 mg estradiol, but not TTS 25 containing 1.6 mg estradiol [61]. Nevertheless, these results were not confirmed in a recent study, in which the use of estradiol patches with 7.6 mg of estradiol showed no significant difference in efficacy compared with the placebo [62].

### Natural products

#### Phytoestrogens

Phytoestrogens are estrogen-like molecules derived from soy that exert estrogenic activity in a limited number of estrogen-target tissues (mainly in the endothelium, brain, bone, intestinal mucosa, kidney, lung parenchyma and bone marrow), but not on the endometrium. This selectivity theoretically confers greater long-term safety than estradiol supplementation, although this has not yet been clearly confirmed.

One RCT evaluated the efficacy of a combination of 75 mg soy extract standardized to 40% isoflavones, 50 mg dong-quai extract standardized to 1% ligustilide and 25 mg black-cohosh extract standardized to 8% triterpenes, used two-times/day for 24 weeks to prevent MRM [63]. Compared with the placebo group ( $p < 0.01$ ), the mean frequency of MMs was reduced in the phytoestrogen group.

In addition, in a small, open-label trial, there was a decrease in the number of migraine days

after 3 months ( $p < 0.005$ ) with the administration of a daily dose of 56 mg genistein associated with 20 mg diadzein, only during the PMP (from day -7 to day +3) [64].

#### Magnesium

Magnesium ( $Mg^{2+}$ ) is an essential element involved in plasma membrane stability and able to modulate neuronal excitability and vascular tone. Its efficacy as a prophylactic agent in MRM has been tested in a RCT [65]. Both the administration of 360 mg/day of  $Mg^{2+}$  pyrrolidone carboxylic acid or placebo from the 15th day of the cycle until the next menses was able to decrease the Pain Total Index of headache. Patients in the  $Mg^{2+}$  group, however, reached significantly lower values ( $p < 0.03$ ) and fewer headache days ( $p < 0.01$ ). In addition,  $Mg^{2+}$  intake also improved premenstrual complaints.

### Estrogen-withdrawal headache

As previously described, in some women using combined hormonal contraceptives, a MM attack can appear during the hormone-free interval (HFI) [66,67]. This type of migraine has recently been codified by the ICHD-II as an 'estrogen-withdrawal headache' [4]. In order to prevent the fall of estrogen levels, it is possible to eliminate the HFI by using a continuous regimen (i.e., continuous use of a combined contraceptive or progestogen-only contraceptive). Another option is to simply reduce the magnitude of the estrogen fall by shortening the HFI to less than the usual 7 days or by using low-dose estrogen supplementation in the pill-free week [68].

### Elimination of the HFI

Extended regimen of combined oral contraceptives

Numerous studies have confirmed the hypothesis that compared with standard regimens, extended regimens of combined oral contraceptive (COC) are effective in reducing headache as a withdrawal symptom [69–74]. Today, different formulations are offered on the market and their clinical impact and safety have been tested in many trials [70]. However, these are off-label prescriptions and the impact that continuous use of COCs may have on headache has been investigated in only one prospective cohort study [71]. In this trial, 102 women were asked to use a pill containing 3 mg drospirenone/0.03 mg ethinylestradiol (EE) for two cycles of the standard 21/7-day regimen (21 days of active pill intake, followed by 7 days of pill suspension). Thereafter, women had to take the

same formulation continuously for 168 days. Compared with the standard regimen, the continuous use of COC was able to reduce the headache severity significantly ( $p < 0.0001$ ) throughout the 168-day extended regimen, thus leading to an improvement in the quality of life and in work productivity ( $p = 0.004$ ). Unfortunately, this study did not focus specifically on migraine but on a more general headache condition.

#### Progestogen-only contraceptives

In migrainous women that refuse continuous regimens of COCs, in those that did not tolerate COCs because of side effects related to their estrogenic component, or in those who present contraindications to COCs, a progestogen-only pill (POP) could be a valid alternative for MM prophylaxis.

The first randomized study on this topic compared the continuous intake of a POP containing 75 µg desogestrel (DSG) once/day for 6 months, with an extended regimen of COC containing 150 µg DSG and 30 µg EE. Results demonstrated that both treatments were able to significantly reduce migraine frequency ( $p < 0.001$ ) and the mean duration and intensity of the attacks ( $p < 0.001$ ), with a greater reduction in the POP group [75].

POPs are also useful in patients suffering from migraine with aura (MA) in whom the use of COCs is contraindicated [76]. A recent prospective, open-label study has been performed on 30 women with MA: half of them had previously used COCs, while 15 had never used them [77]. The continuous use of 75 µg DSG once/day throughout 6 months was able to decrease the migraine frequency in both groups (respectively,  $p < 0.001$  and  $p < 0.02$ ). Interestingly, the POP was also able to reduce the duration of the aura symptoms, achieving a statistical significance in women in whom MA onset was related to previous COC use.

#### Reduction of the estrogen fall

COCs supplemented with estrogens

No controlled trials are available on this topic. An open-label study tested the use of 0.9 mg conjugated equine estrogens (i.e., 10 µg of synthetic EE) during the pill-free week of a standard 21-day regimen with oral contraceptive containing 20 µg (EE) as supplementation for MM prophylaxis. Estrogen supplementation conferred a 76% decrease in the mean number of headache days per month and a 77.9% reduction in the headache intensity score [78].

COCs with reduced HFI

Instead of the usual 21/7-day oral contraceptive regimen, there are new monophasic COCs containing 24 active pills (followed by 4 days of placebo pills) and some multiphasic formulations with 22–26 active pills (followed by 6–2 placebo pills). The rationale for using this regimen in MM prophylaxis lies in greater ovarian suppression, which carries lower fluctuations of endogenous estradiol [79,80]. Although no studies have evaluated the impact of these formulations on headache, women generally report good tolerability of these pills [81].

#### Future perspective

An initial step towards a better understanding and management of MM must come from its inclusion in the final version of the ICHD-III of the International Headache Society, which will probably come out in January 2013. The acquisition of standardized criteria for the definition will permit a comparison and clear interpretation of individual trials and studies.

As for acute treatment, considering the marked role played by prostaglandins in the pathogenesis of the MM attack [82], it is likely that new associations of triptan plus NSAIDs will appear on the market along with the currently available ones based on sumatriptan and naproxen sodium. The use of these combination products can be particularly helpful to those women who develop the MM attack in the first two days of menstrual flow and simultaneously suffer from dysmenorrhea.

From the perspective of preventing the onset of the attack, instead, more widespread use of continuous regimens of COC will probably make effective MM prophylaxis more practicable in patients who take oral contraceptives. As for other disorders, such as severe dysmenorrhea or endometriosis, one may also hope that this indication will appear on the illustrated leaflet and no longer be the subject of an off-label prescription.

#### Financial & competing interests disclosure

*The authors have no relevant affiliations or financial involvement with any organization or entity with a financial interest in or financial conflict with the subject matter or materials discussed in the manuscript. This includes employment, consultancies, honoraria, stock ownership or options, expert testimony, grants or patents received or pending, or royalties.*

*No writing assistance was utilized in the production of this manuscript.*

## Executive summary

**Clinical aspects**

- Menstrually related migraine (MRM) is a particular migraine subtype in which the attacks occur at the same time as or near the menstrual flow.
- Approximately 50% of migrainous women suffer from MRM.
- MRM attacks are often more severe, longer and associated with greater disability and are less drug responsive than non-menstrual attacks.

**Acute treatment options**

- First of all, consider abortive therapy with migraine specific drugs, primarily in triptans. Alternatively, the association of triptan plus NSAIDs (used separately or as a single tablet) could be useful in attacks that are poorly responsive to acute treatment.

**Prophylactic treatment options**

- If MRM attacks are refractory to the symptomatic drug, then resort to a prophylactic treatment, such as a short-term perimenstrual prophylaxis with NSAIDs, COX-2 inhibitors, long-life triptans or ergotamine derivatives. If MRM fails to respond, consider the perimenstrual supplementation with percutaneous estradiol gel, phytoestrogens or magnesium.
- In case of an 'estrogen-withdrawal headache', in which attacks appear during the hormone-free interval (HFI), it is possible to prevent the fall of estrogen levels by using a continuous regimen (i.e., continuous use of a combined contraceptive or progestogen-only contraceptive) in order to eliminate the HFI. Another option is to simply reduce the magnitude of the estrogen fall by shortening the HFI to less than the usual 7 days or by using low-dose estrogen supplementation in the HFI.
- Finally, if MRM remains refractory despite the abovementioned strategies, the drugs usually prescribed for migraine prophylaxis (e.g., propranolol, pizotifen and topiramate) can be tried, if necessary, by increasing the dosage of the drug in the perimenstrual period.

**References**

Papers of special note have been highlighted as:

- of interest

1. Bigal ME, Lipton RB. The epidemiology, burden, and comorbidities of migraine. *Neurol. Clin.* 27(2), 321–334 (2009).
2. Martin V, Lipton R. Epidemiology and biology of menstrual migraine. *Headache* 48, S124–S130 (2008).
3. MacGregor EA. 'Menstrual' migraine: towards a definition. *Cephalalgia* 16, 11–21 (1996).
- **Proposes a definition that limits the occurrence of menstrual migraine (MM) to a 5-day period and associates attacks with perimenstrual estrogen withdrawal.**
4. Headache Classification Subcommittee of the International Headache Society (IHS): the International Classification of Headache Disorders (2nd Edition). *Cephalalgia* 24, S9–S169 (2004).
5. Granello F, Sances G, Allais G *et al.* Characteristics of menstrual and non-menstrual attacks in women with menstrually related migraine referred to headache centers. *Cephalalgia* 24, 707–716 (2004).
6. Couturier EG, Bomhof MA, Neven AK, van Duijn NP. Menstrual migraine in a representative Dutch population sample: prevalence, disability and treatment. *Cephalalgia* 23, 302–308 (2003).
7. MacGregor EA, Brandes J, Eikermann A, Giammarco R. Impact of migraine on patients and their families: the Migraine And Zolmitriptan Evaluation (MAZE) survey – Phase III. *Curr. Med. Res. Opin.* 20, 1143–1150 (2004).
8. Stewart WF, Lipton RB, Chee E, Sawyer J, Silberstein SD. Menstrual cycle and headache in a population sample of migraineurs. *Neurology* 55, 1517–1523 (2000).
9. MacGregor EA, Frith A, Ellis J, Aspinall L, Hackshaw A. Incidence of migraine relative to menstrual cycle phases of rising and falling estrogen. *Neurology* 67, 2154–2158 (2006).
- **Monitoring hormone fluctuation during the menstrual cycle corroborates the assumption of a relationship between MM and perimenstrual estrogen withdrawal.**
10. Dowson AJ, Kilminster SG, Salt R, Clark M, Bundy MJ. Disability associated with headaches occurring inside and outside the menstrual period in those with migraine: a general practice study. *Headache* 45, 274–282 (2005).
11. Ferrari MD, Roon KI, Lipton RB, Goadsby PJ. Oral triptans (serotonin 5-HT<sub>1B/1D</sub> agonists) in acute migraine treatment: a meta-analysis of 53 trials. *Lancet* 358(9294), 1668–1675 (2001).
12. Ferrari MD, Goadsby PJ, Roon KI, Lipton RB. Triptans (serotonin, 5-HT<sub>1B/1D</sub> agonists) in migraine: detailed results and methods of a meta-analysis of 53 trials. *Cephalalgia* 22, 633–658 (2002).
13. Tfelt-Hansen P, Pascual J, Ramadan N *et al.* Guidelines for controlled trials of drugs in migraine: third edition. A guide for investigators. *Cephalalgia* 32(1), 6–38 (2012).
14. Sandrini G, Dahlöf CG, Mathew N, Nappi G. Focus on trial endpoints of clinical relevance and the use of almotriptan for the acute treatment of migraine. *Int. J. Clin. Pract.* 59(11), 1356–1365 (2005).
15. Facchinetti F, Bonellie G, Kangasniemi P, Pascual J, Shuaib A. The efficacy and safety of subcutaneous sumatriptan in the acute treatment of menstrual migraine. The Sumatriptan Menstrual Migraine Study Group. *Obstet. Gynecol.* 86(6), 911–916 (1995).
16. Gross MLP, Barrie M, Bates D *et al.* The efficacy of oral sumatriptan in menstrual migraine: a prospective study. *Cephalalgia* 15(Suppl. 14), 227 (1995).
17. Dowson AJ, Massiou H, Aurora SK. Managing migraine headaches experienced by patients who self-report with menstrually related migraine: a prospective, placebo-controlled study with oral sumatriptan. *J. Headache Pain* 6(2), 81–87 (2005).
18. Nett R, Landy S, Shackelford S, Richardson MS, Ames M, Lener M. Pain free efficacy after treatment with sumatriptan in the mild pain phase of menstrually associated migraine. *Obstet. Gynecol.* 102(4), 835–842 (2003).
- **First prospective study on the early administration of oral sumatriptan for the treatment of MM.**
19. Landy S, Savani N, Shackelford SJ, Loftus J, Jones M. Efficacy and tolerability of sumatriptan tablets administered during the mild-pain phase of menstrually associated migraine. *Int. J. Clin. Pract.* 58(10), 913–919 (2004).

20. Mannix LK, Martin VT, Cady RK *et al.* Combination treatment for menstrual migraine and dysmenorrhea using sumatriptan–naproxen: two randomized controlled trials. *Obstet. Gynecol.* 114(1), 106–113 (2009).
21. Facchinetti F, Allais G, Nappi RE *et al.* Sumatriptan (50 mg tablets vs 25 mg suppositories) in the acute treatment of menstrually related migraine and oral contraceptive-induced menstrual migraine: a pilot study. *Gynecol. Endocrinol.* 26(10), 773–779 (2010).
22. Loder E, Silberstein SD, Abu-Shakra S, Mueller L, Smith T. Efficacy and tolerability of oral zolmitriptan in menstrually associated migraine: a randomized, prospective, parallel-group, double-blind, placebo-controlled study. *Headache* 44(2), 120–130 (2004).
- **Prospective study on efficacy and tolerability of treatment with oral zolmitriptan, with timing administration based on intensity of MM attacks.**
23. Tuchman M, Hee A, Emeribe U, Silberstein S. Efficacy and tolerability of zolmitriptan oral tablet in the acute treatment of menstrual migraine. *CNS Drugs* 20(12), 1019–1026 (2006).
24. Mannix LK, Loder E, Nett R *et al.* Rizatriptan for the acute treatment of ICHD-II proposed menstrual migraine: two prospective, randomized, placebo-controlled, double-blind studies. *Cephalalgia* 27(5), 414–421 (2007).
25. Martin V, Cady R, Mauskop A *et al.* Efficacy of rizatriptan for menstrual migraine in an early intervention model: a prospective subgroup analysis of the rizatriptan TAME (Treat A Migraine Early) studies. *Headache* 48(2), 226–235 (2008).
26. Nett R, Mannix LK, Mueller L *et al.* Rizatriptan efficacy in ICHD-II pure menstrual migraine and menstrually related migraine. *Headache* 48(8), 1194–1201 (2008).
27. Bigal M, Sheftell F, Tepper S, Tepper D, Ho TW, Rapoport A. A randomized double-blind study comparing rizatriptan, dexamethasone, and the combination of both in the acute treatment of menstrually related migraine. *Headache* 48(9), 1286–1293 (2008).
28. Massiou H, Jamin C, Hinzelin G, Bidaut-Mazel C; French Naramig Collaborative Study Group. Efficacy of oral naratriptan in the treatment of menstrually related migraine. *Eur. J. Neurol.* 12(10), 774–781 (2005).
29. Allais G, Tullo V, Benedetto C, Zava D, Omboni S, Bussone G. Efficacy of frovatriptan in the acute treatment of menstrually related migraine: analysis of a double-blind, randomized, multicenter, Italian, comparative study versus zolmitriptan. *Neurol. Sci.* 32, S99–S104 (2011).
30. Savi L, Omboni S, Lisotto C *et al.* Efficacy of frovatriptan in the acute treatment of menstrually related migraine: analysis of a double-blind, randomized, cross-over, multicenter, Italian, comparative study versus rizatriptan. *J. Headache Pain* 12(6), 609–615 (2011).
31. Allais G, Acuto G, Cabarrocas X, Esbri R, Benedetto C, Bussone G. Efficacy and tolerability of almotriptan versus zolmitriptan for the acute treatment of menstrual migraine. *Neurol. Sci.* 27(Suppl. 2), S193–S197 (2006).
32. Diamond ML, Cady RK, Mao L *et al.* Characteristics of migraine attacks and responses to almotriptan treatment: a comparison of menstrually related and nonmenstrually related migraines. *Headache* 48(2), 248–258 (2008).
33. Allais G, Bussone G, D'Andrea G *et al.* Almotriptan 12.5 mg in menstrually related migraine: a randomized, double-blind, placebo-controlled study. *Cephalalgia* 31(2), 144–151 (2011).
34. Hettiarachi J, Pitei D. Oral eletriptan is effective in treating menstrually-associated migraine and women on oral contraceptives or hormone replacement therapy. Presented at: *the 42nd Meeting of the American Headache Society*. Montreal, Canada, 23–25 June 2000.
35. Silberstein SD, Armellino JJ, Hoffman HD *et al.* Treatment of menstruation-associated migraine with the nonprescription combination of acetaminophen, aspirin, and caffeine: results from three randomized, placebo-controlled studies. *Clin. Ther.* 21(3), 475–491 (1999).
36. Al-Waili NS. Treatment of menstrual migraine with prostaglandin synthesis inhibitor mefenamic acid: double-blind study with placebo. *Eur. J. Med. Res.* 5(4), 176–182 (2000).
37. Allais G, Castagnoli Gabellari I, De Lorenzo C, Mana O, Benedetto C. Menstrual migraine: clinical and therapeutical aspects. *Expert Rev. Neurother.* 7(9), 1105–1120 (2007).
38. Sances G, Martignoni E, Fioroni L, Blandini F, Facchinetti F, Nappi G. Naproxen sodium in menstrual migraine prophylaxis: a double-blind placebo controlled study. *Headache* 30(11), 705–709 (1990).
- **Controlled trial on NSAID efficacy in the short-term prophylaxis of MM.**
39. Giacobozzo M, Gallo MF, Guidi V, Rico R, Scaricarozzi I. Nimesulide in the treatment of menstrual migraine. *Drugs* 46(Suppl. 1), S140–S141 (1993).
40. Diamond S. Menstrual migraine and non-steroidal anti-inflammatory agents. *Headache* 24(1), 52 (1984).
41. Granella F, Allais G, Benedetto C. Cyclo-oxygenase-2 inhibitors as short term prophylaxis of menstrually related migraine. A pilot study. *Cephalalgia* 23, 731 (2003).
42. Newman LC, Lipton RB, Lay CL, Solomon S. A pilot study of oral sumatriptan as intermittent prophylaxis of menstruation-related migraine. *Neurology* 51(1), 307–309 (1998).
- **First attempt to use triptans for short-term prophylaxis in MM.**
43. Newman LC, Mannix LK, Landy S *et al.* Naratriptan as short-term prophylaxis of menstrually associated migraine: a randomized, double-blind, placebo-controlled study. *Headache* 41(3), 248–256 (2001).
44. Moschiano F, Allais G, Grazi L *et al.* Naratriptan in the cyclic prophylaxis of pure menstrual migraine. *Neurol. Sci.* 26(Suppl. 2), S162–S166 (2005).
45. Mannix LK, Savani N, Landy S *et al.* Efficacy and tolerability of naratriptan for short-term prevention of menstrually related migraine: data from two randomized, double-blind, placebo-controlled studies. *Headache* 47(7), 1037–1049 (2007).
46. Silberstein SD, Elkind AH, Schreiber C, Keywood C. A randomized trial of frovatriptan for the intermittent prevention of menstrual migraine. *Neurology* 63(3), 261–269 (2004).
47. Brandes JL, Poole A, Kallela M *et al.* Short-term frovatriptan for the prevention of difficult-to-treat menstrual migraine attacks. *Cephalalgia* 29(11), 1133–1148 (2009).
48. Tuchman MM, Hee A, Emeribe U, Silberstein S. Oral zolmitriptan in the short-term prevention of menstrual migraine: a randomized, placebo-controlled study. *CNS Drugs* 22(10), 877–886 (2008).
49. Marcus DA, Bernstein CD, Sullivan EA, Rudy TE. Perimenstrual eletriptan prevents menstrual migraine: an open-label study. *Headache* 50(4), 551–562 (2010).
50. Facchinetti F, Sances G, Volpe A *et al.* Hypothalamus–pituitary–ovarian axis in menstrual migraine: effect of dihydroergotamine retard prophylactic treatment. *Cephalalgia* 3(Suppl. 1), S159–S162 (1983).
51. D'Alessandro R, Gamberini G, Lozito A, Sacquegna T. Menstrual migraine: intermittent prophylaxis with a timed-release pharmacological formulation of dihydroergotamine. *Cephalalgia* 3(Suppl. 1), S156–S158 (1983).

52. Gallagher RM. Menstrual migraine and intermittent ergonovine therapy. *Headache* 29(6), 366–367 (1989).
53. Somerville BW. Estrogen-withdrawal migraine: I. Duration of exposure required and attempted prophylaxis by premenstrual estrogen administration. *Neurology* 25(3), 239–244 (1975).
- **Theory of estradiol withdrawal as the major trigger of migraine attacks; provides the rationale for perimenstrual hormone supplementation.**
54. Calhoun AH. Four hypotheses for understanding menstrual migraine. *Female Patient* 29, 38–45 (2004).
- **Comprehensive review of the theories about MM and their relevance to its clinical management.**
55. Allais G, De Lorenzo C, Zonca M, Benedetto C, Nattero G. The challenge of menstrual migraine therapy. In: *Management of Menstrual Migraine*. Genazzani AR, Volpe A, Facchinetti F (Eds). The Parthenon Publishing Group, Casterton Hall, Carnforth, UK, 27–38 (1993).
56. De Lignières B, Vincens M, Mauvais-Jarvis P, Mas JL, Touboul PJ, Bousser MG. Prevention of menstrual migraine by percutaneous estradiol. *Br. Med. J. (Clin. Res. Ed.)* 293, 1540 (1986).
57. Dennerstein L, Morse C, Burrows G, Oats J, Brown J, Smith M. Menstrual migraine: a double-blind trial of percutaneous estradiol. *Gynecol. Endocrinol.* 2(2), 113–120 (1988).
58. MacGregor EA, Frith A, Ellis J, Aspinall L, Hackshaw A. Prevention of menstrual attacks of migraine. A double-blind placebo-controlled crossover study. *Neurology* 67(12), 2159–2163 (2006).
59. Smits MG, Van Der Meer YG, Pfeil JP, Rijnierse JJ, Vos AJ. Perimenstrual migraine: effect of Estraderm TTS and the value of contingent negative variation and exteroceptive temporalis muscle suppression test. *Headache* 34(2), 103–106 (1994).
60. Pfaffenrath V. Efficacy and safety of percutaneous estradiol versus placebo in menstrual migraine. *Cephalalgia* 13(Suppl. 13), S244 (1993).
61. Pradalier A, Vincent D, Beaulieu PH, Baudesson G, Launay JM. Correlation between oestradiol plasma level and therapeutic effect on menstrual migraine. In: *New Advances in Headache Research*. Clifford-Rose F (Ed.). Smith-Gordon, London, UK, 129–134 (1994).
62. Almén-Christensson A, Hammar M, Lindh-Åstrand L, Landtblom AM, Brynhildsen J. Prevention of menstrual migraine with perimenstrual transdermal 17- $\beta$ -estradiol: a randomized, placebo-controlled, double-blind crossover study. *Fertil. Steril.* 96(2), 498–500 (2011).
63. Burke BE, Olson RD, Cusack BJ. Randomized, controlled trial of phytoestrogen in the prophylactic treatment of menstrual migraine. *Biomed. Pharmacother.* 56(6), 283–288 (2002).
64. Ferrante F, Fusco E, Calabresi P, Cupini LM. Phyto-oestrogens in the prophylaxis of menstrual migraine. *Clin. Neuropharmacol.* 27(3), 137–140 (2004).
65. Facchinetti F, Sances G, Borella P, Genazzani AR, Nappi G. Magnesium prophylaxis of menstrual migraine: effects on intracellular magnesium. *Headache* 31(5), 298–301 (1991).
66. Sulak PJ, Scow RD, Preece C, Riggs MW, Kuehl TJ. Hormone withdrawal symptoms in oral contraceptive users. *Obstet. Gynecol.* 95(2), 261–266 (2000).
- **Attempt to clarify the relationship between pill-free intervals and menstrual complaints.**
67. Loder E, Buse DC, Golub JR. Headache as a side effect of combination estrogen-progestin oral contraceptives: a systematic review. *Am. J. Obstet. Gynecol.* 193, 636–649 (2005).
68. Allais G, Castagnoli Gabellari I, De Lorenzo C, Mana O, Benedetto C. Oral contraceptives in migraine therapy. *Neurol. Sci.* 32(Suppl. 1), S135–S139 (2011).
69. Göretzlehner G, Waldmann-Rex S, Schramm GA. Extended cycles with the combined oral contraceptive chlormadinone acetate 2 mg/ethinylestradiol 0.03 mg: pooled analysis of data from three large-scale, non-interventional, observational studies. *Clin. Drug Investig.* 31(4), 269–277 (2011).
70. Sulak P. Continuous oral contraception: changing times. *Best Pract. Res. Clin. Obstet. Gynaecol.* 22(2), 355–374 (2008).
71. Sulak P, Willis S, Kuehl T, Coffee A, Clark J. Headaches and oral contraceptives: impact of eliminating the standard 7-day placebo interval. *Headache* 47, 22–37 (2007).
72. Anderson FD, Hait H, the Seasonale-301 Study Group. A multicenter, randomized, study of an extended cycle oral contraceptive. *Contraception* 68(2), 89–96 (2003).
73. Sulak PJ, Cressman BE, Waldrop E, Holleman S, Kuehl TJ. Extending the duration of active oral contraceptive pills to manage hormone withdrawal symptoms. *Obstet. Gynecol.* 89(2), 179–183 (1997).
74. Cachimaniidou AC, Hellberg D, Nilsson S, Waldenström U, Olsson SE, Sikström B. Long-interval treatment regimen with a desogestrel-containing oral contraceptive. *Contraception* 48(3), 205–216 (1993).
75. Ahrendt HJ, Kleinschmidt S, Kropf S *et al.* [Preventive effect of hormonal contraceptives in the long cycle of menstrual migraine]. *Frauenarzt* 48, 2–7 (2007).
76. WHO. *Family and Reproductive Health Programme. Improving Access to Quality Care in Family Planning: Medical Eligibility Criteria for Contraceptive Use (3rd Edition)*. WHO, Geneva, Switzerland (2004).
77. Nappi EW, Sances G, Allais G *et al.* Effects of an estrogen-free, desogestrel-containing oral contraceptive in women with migraine with aura: a prospective diary-based pilot study. *Contraception* 83(3), 223–228 (2011).
78. Calhoun AH. A novel specific prophylaxis for menstrual-associated migraine. *South Med. J.* 97(9), 819–822 (2004).
79. Klipping D, Duijkers I, Trummer D, Marr J. Suppression of ovarian activity with a drospirenone-containing oral contraceptive in a 24/4 regimen. *Contraception* 78(1), 16–25 (2008).
80. Sullivan H, Furniss H, Spona J, Elstein M. Effect of 21-day and 24-day oral contraceptive regimens containing gestodene (60  $\mu$ g) and ethinyl estradiol (15  $\mu$ g) on ovarian activity. *Fertil. Steril.* 72(1), 115–120 (1999).
81. Nakajima ST, Archer DF, Ellman H. Efficacy and safety of a new 24-day oral contraceptive regimen of norethidrone acetate 1 mg/ethinyl estradiol 20  $\mu$ g (Loestrin 24 Fe). *Contraception* 75, 16–22 (2007).
82. Nattero G, Allais G, De Lorenzo C *et al.* Relevance of prostaglandins in true menstrual migraine. *Headache* 29(4), 233–238 (1989).